

**Production Part Approval -
Material Test Results**

No. **EI 4 494**
Page 1 of 1 Pages

Supplier Federal-Mogul Systems Protection Hungary		Part Number 1305001803M0130			
Name of Inspection Facility Quality Control		Part Name QUIETSLEEVE 3430 18-0/- Lg 130 mm			
Type of Test	Material Spec. No. / Date / Specification		Supplier Test Results	OK	NOT OK
	PET Monofilament ø 0,22 mm				
Tensile strength	SCB 9024103 Indice D / ≥20 N		25,93 N	X	
Elongation at break	SCB 9024103 Indice D / 20-30 %		28%	X	
Dimension	SCB 9024103 Indice D / 0,22mm +/- 0,01mm		0,224mm	X	
Shrinkage 10 min at 200°C	SCB 9024103 Indice D / < 5%		3,8%	X	
	PES Multifilament 1340 dtex				
Tensile strength	SCB 9024098 Indice A / > 13 N		14,26 N	X	
Elongation at break	SCB9024098 Indice A / > 20 %		23,9%	X	
Shrinkage 5 min at 200°C	SCB 9024098 Indice A / < 5%		4,74%	X	
M F G 2021-1-8972					
Heat ageing : 240 hours at 175°C	ISO 6722		Pass (MFG2021	X	
Flame resistance	FMVSS-302 - D451333		Pass - Self extinguishing Type A	X	
Acoustic performance	RNDS-B-00217		A5C (MFG2023-1-11506)		
	Rattling attenuation		21.45 dB(A)	X	
	Rubbing attenuation		13.6 dB(A)	X	

May
1995 **CFG-1003**

Signature <i>Balázs Székely</i>	Title Quality Engineer	Date 21.11.2023
------------------------------------	---------------------------	--------------------